djamato

Instruction Manual

HIGHT SPEED CYLINDER BED 3-NEEDLE INTERLOCK STITCH MACHINE
WITH LEFT-HAND TRIMMING MECHANISM

VES3712-8

Adjustments differed from VYES2700-8 has been described in this book.

Read both INSTRUCTION and PARTS LIST of VES2700-8.

Before using this sewing machine, please read the instruction manual and
understand the contents well.

After reading the instruction manual, please keep it in a location where it is easy
to access for operators.

\, .

N VAHATD SEWING MACHINE MFG 3,170



CONTENTS

1. Installation 1
CGonnecting suction pipe -1

2. Proper operation 2
& 21 Threading 2
@\\ 2.2 Lubrication 3
2.3 Adjusting suction pipe (front) 4

& 2.4 Cleaning suction pipe 4
3. Trimming mechanism 5
£ 31 Adjusting edge suide 5
3.2 Trimming width of fabric 5

3.3 Removing and installing lower knife 6

3.4 Removing and installing upper knife 6

3.5 Adjusting upper knife stroke 7

3.6 Removing and replacing trimming parts 8

4. Specifications 12

* % % % |LLUSTRATED PARTS LIST * * * *

4 . ™\
Attention
< This instruction manual is designed mainly for < The numbers in lower left corners of figures are
technicians, but it is advisable that also opera- figure numbers. We use them in texts as needed for
tors read the instructions with @ mark to use your reference.
the machine properly. - )

Attention

The description in this instruction manual is subject to change for improvements of the commodity without

notice.




1 Installation

Connecting suction pipe

Install the the suction pipe(rear}, the suction pipe holder, and the dust hose as accessories

on the machine as follows:

(1) Insert the suction pipe(rear)(D into the hole on the bottom of the lower knife holder
bracket @ and fix them with the screw(®.

(2) Remove the screws@ at the rear of the machine frame.

(3) Using the screws@, fix the suction pipe support(® in the place the screws@ located.

(4) Set the suction pipe(rear)@ on the suction pipe support®).

(5) Insert the dust hose® fitted with the hose band® into the suction pipe(rear)D, and fix the
dust hose @ with the hose band®).

Fig. 1

O Using air pipe
Connect the suction pipe and the air source
(regulator or solenoid valve) with the air pipe
@.
Set the pressure of the regulator® to 0.1 -
0.2 MPa (1 - 2 kgf/em®. With UT-A device, set
it to 0.4 - 0.5 MPa (4 - 5 kgf/cm®).

O Using vacuum system
Connect the dust hose @ to the vacuum system
without the air pipe.

Fig. 2

1 VES3712-8



2.Proper operation

2.1 Threading IO

When not. threaded, thread correctly as shown in Fig. 3.

When threaded, rethread after knotting preset threads.
A: Needle thread .
Pull out the thread unitl it is front of the needle. Then cut off the knot before needle eve
to rethread. ' '
Thread correctly for the left needle in the inmost position as shown in Fig. 3.
" B: Spreader thread
Pull the thread until the knot is out.
C: Looper thread

Pull the thread until the knot is out and cut it off. A B ¢

NOTE

For easy threading, pull the looper thread take-up eyelet support(D frontward.
After threading, push the cast-off plate@ to reset the looper thread take-up eyelet support(D securely.

VES3712-8 2




2.Proper operation

2.2 Lubrication S

Supply oil in the trimming mechanism by hand.

(O Bearing parts: Supply a drop of oil into the holes@, @, and(@®@ once or twicé a day.

Fig. 4

O Rod part: Remove the seal plug® of the upper
knife rod cover and supply a few drops
of 0il into the rod@ once or twice a
day.

NOTE

Remove and clean the upper knife rod oil receiver & once
a week. :

VES3712-8
3



2 Proper operation

LA WARNING

' Befﬁre operating, ALWAYS turn the motor switch OFF
and check that the motor has already stopped.

2.3 Adjusting suction pipe (front)

. . : about 2 mm
Make the clearance between the suction pipe (front)

D and the upper knife holder @ to about 2 mm to 1
adjust left—and-right position of the suction pipe

(front) D).
Loosen the screw® to adjust the position of the

suction pipe(front)D.

- Fig. 6

2.4 Cleaning suction pipe %

Remove the suction pipes to clean away chips from them when clogged.

(1) Open the front cover.
(2) Loosen the screw®@ to remove the suction pipe{upper)®).

(3) Loosen the screw® to remove the suction pipe(rear)®@.

Fig. 7

VES3712-8 . 4



3. Trimming mechanism

3.1 Adjusting edge guide S

Adjust the trimming width of the fabric edge with the edge guide (left)@.
Adjust the folding width of the fabric with the edge guide{right)@®.

Loosen the screws® and @ to adjust them.

Fig. 8

3.2 Trimming width of fabric

Loosen the screw® to move the upper knife holder
® and the lower knife holder® right or left
simultaneously.

Tighten the screw(® securely after adjusting re-

quired position.

A\ CAUTION

1. Tightening torque is 1.5 - 2 N=m (15 ~ 20 kgf/cm). Do
not tighten with too much torque.

2. See “2.3 Adjusting suction pipe(front)” to set the

position after adjusting trimming width of fabric.

Fig. 9

Fig. 10

VES3712-8



3. Trimming mechanism

3.3 Removing and installing lower knife

Removing:

(1) Open the front cover.

(2) Loosen two screws(D of the collar®.

(3) Push the upper knife holder @ to the left to
make a clearance between the upper and the

lower knives.

(4) Tighten two screws() slightly.

(5} Loosen the screw® to pull out the lower knife
@ downward.

Installing:

(1) Make the lower knife @ blade on a level with
the top of the stitch plate. Then tighten the
screw (@ securely.

Fig. 11

(2) Loosen two screws (). The upper knife engages with the lower knife by its spring

(3) Check the sharpness of the baldes by setting a thread between the upper and the lower knives
while rotating the pulley manually.

(4) Tighten two screws(D securely.

(5) Recheck the sharpness of the blades

3.4 Removing and installing upper Kknife | |

See Fig. 11 to follew the steps,
Removing:
(1) Loosen the screw(® to remove the upper knife holder@.
(2) Loosen the screw® to remove the upper knife(®.
Installing:
(1) Align the upper knife( with the key groove on
the upper knife holder @. Fix them with the
screw® securely.
(2) Fix the upper knife holder @ to the upper
knife shaft @ . Rotate the handwheel manually
to lower the upper knife(@ at the lowest point.
Move the upper knife holder(@ so that the upper
knife tip is 0 — 0.5 mm above the top surface of
the lower khife. Then tighten the screw®) Fig. 12
securely.
(3} Check the sharpness of the blades by setting a
thread between the upper knife® and the lower
knife® while rotating the handwheel manually.

NOTE

Too much engagement pushes up a fabric by upper knife
tip. It cannot trim fabric edge. Fig. 13

VES3712-8 6



3. Trimming mechanism
|

3.5 Adjusting upper knife stroke

The standard stroke of the upper knife is about 4.5 mm.

Adjusting stroke:

(1) Remove the upper knife rod cover @).

(2) Loosen the nut@ of the adjusting lever pin@.

{3) Move the adjusting lever pin@® to adjust the stroke.

@ To make the stroke large, move it in the direction X.
@ To make the stroke small, move it in the directien Y.

(4) Loosen the screw® securely.

(5) Loosen the screws(® on the upper knife shaft lever @.

(6) Rotate the handwheel manually to lower the upper knife(® at the lowest point. Move the upper
knife holder(® so that the upper knife tip is 0 — 0.5 mm above the top surface of the lower
knife®. Then tighten the screws® securely.

(7) Check the sharpness of the blades by setting a thread between the upper® and the lower®
knives while rotating the handwheel maunually.

(8) Reset the upper knife rod cover .

VES3712-8
7



3.Trimming mechanism

/AWARNING

Gefore-adjusting. ALWAYS turn the motor switch OFF and check that-the motor has already stopped.

N

3.6 Removing and replacing trimming parts

This model can be used as VES2711-8 machine by replacing exclusive parts after removing trimming
parts. ' . ‘
Order the stitch plate, the main feed dog, and the differential feed dog for interchanging as

options.

Removing:

(1} Remove four screws(D) to remove the front cover®.

(2) Remove the upper knife rod cover®).

(3) Remove the upper knife rod oil receiver @),

(4) Remove the slide cover®.

(5) Loosen the screw® to remove the suction pipe(rear)®@).

(6) Remove the suction pipe holder®.

(7) Remove the stitch plate support® and the stitch plate as a set.
(8) Loosen two screws{0 of the collar.

(9) Remove the screws@ of the upper knife shaft lever@D.

Fig. 17

~-8
VES3712 8



3. Trimming mechanism
|

(10) Pull up the looper thread-take-up eyelet support( frontward.

(11) Remove the lower knife holder bracket@.

(12) Reset the looper thread take—up evelet support@d.

(13) Replace the main and the differential feed dogs{option).

(14) Replace the stitch plate support(accessories) and the stitch plate(option).

(15) Replace the cylinder cover (rear)@® with the cover(accessories)@.

(16) Insert the shaft lever support@® (accessories) into the upper knife shaft lever@ and fix
them on the shaft lever supporting plate@. Insert the collar{accessories)@ through the
shaft lever support@® and fix it.

(17) Reset the upper knife rod cover@).

(18) Reset the upper knife rod oil receiver@).

(19) Replace the front cover (accessories)@D.

(20) Replace the cylinder cover (accessories)®.

(21) Set the fabric edge guides(right)@ and (left) (accessories)@.

NOTE
Keep the parts removed from the machine without
missing.
Fig. 18

VES3712-8
9



3. Trimming mechanism

/AWARNING

(Before adjusting, ALWAYS turn the motor switch OFF and check that the motor has already stopped. )

Replacing:

(1) Remove the cylinder cover (D).

(2) Remove four screws (@ to remove the front cover @.

(3) Remove the upper knife rod cover@.

(4) Remove the upper knife rod oil receiver®). ‘

(5) Remove the stitch plate support®), the stitch plate, and the fabric edge guide(left) as a
set.

(6) Pull up the looper thread take-up eyelet support(@ frontward.

(7) Remove the collar®, the screw®, and then the shaft lever support (.

(8) Insert the upper knife shaft lever{® into the upper knife shaft® and fix the lower knife
holder bracket @ with three screws.

(9) Tighten the screws{® securely.

(10} Reset the looper thread take-up eyelet support (D). .

(11) Set the suction pipe holder 9.

(12) Fix the suction pipe(rear)@ with the screw@®.

(13) Adjust the engagement of the upper knife.

(14) Adjust the engaging pressure of the knives and fix the collar@® with four screws@D.

Fig. 21 : ®

VES3712-8 10



_ 3. Trimming mechanism
e

{15) Set the slide cover@.

(16) Replace the exclusive main and differential feed dogs.

(17) Set the exclusive stitch plate support@ after seiting the stitch plate.
(18) Replace the cylinder cover (rear)@with the exclusive cover(.

(19) Reset the upper knife rod cover@.

(20) Reset the upper knife rod oil receiver®).

(21) Replace the exclusive front cover@y.

NOTE

1. Keep the parts removed from the machine without missing.
2. See  “3.4 Removing and installing upper knife” to adjust the engagement of the knives.

VES3712-8
11



4.Specifications

Model VES3712-8

Description High speed cylinder bed 3-needle interlock stitch machine
eSerip with variable top feeder and left-hand trimming mechanism

Dimensions 45T mm @) X 24 mm (W) X 423 mm  {H)

Outer Circumference 965 mm

of Cylinder

- Weight 50 kg
Stitch Type ISO 408, 407, 602, 605
Application Hemming operation of knitted or woven fabrics

Sewing Speed

Up to 4500 rpm (during intermittent operation)

Stiteh Length

1.4 -4.2 mm
Number of stitches  per inch(25.4 mm) 6 — 18 stitches

per 30 mm 7 — 21 stitches

Needle System

UY X 128GAS #65 — 00 (#9 — 14)

Needle Distance

4 8 mm, 5.6 mm

Needle Stroke

31 mm

Upper Knife Stroke

4.5 - 7.0 mm {(at shipment: 4.5 mm)

Suction of Chips

Venturi (standard) or vacuum (option) system

Presser Foot Lift

Max. 5.5 mm (without spreader: 7.5 mm)

Feed Regulation

By lever {or by adjusting screw)

Differential Ratio

1'1. 4
1:0.8

Max. normal differential:
Max. reverse differential:

Differential Feed
Regulation

Adjustable by control Iever (banana type, adjustable with screwdriver)

Movements of top feed
dog

Front—and-rear movements: 1.6 — 7.0 mm
Up—and-down movements:
standard: 4 mm, 3.5 - 6.0 mm {with spreader: max. 5 mm)

Lubricating 0il

YAMATO SF OIL #28

Lubrication

Lubrication automatically by trochoid-shaped pump with splash system

Capacity of
0il Reservoir

800 ml

Installation

Table top type, or semi-submerged type (with exclusive supporting board)

VES3712-8

12




ILLUSTRATED
SPARE PARTS LIST

VES3712-8



VES3712-8(1)

VES3712-8



VES3712-8 EXCLUSIVE PARTS(1)
o

Y7EFNEREBR) |

Ref.No Parts No. Description m % Amt. Req
1 3150455 Cylinder Cover(Rear) Y HIN—(8) 1
2 3200033 Cushion Twuirg 1
3 3150404 Cylinder vy 1
4 3150465 Thread Eyelet Pipe ESCIAT A i
5 3150408 Stitch Plate Support FRERTAR 1
6 3150447 Feed Graduations EYBER 1
7 3150444 Fabric Edge Guide{(Right) \ESlF AT B(R) 1
8 110101 Screw(M3-05 % 3) = 2
9 3150441 Slide Cover BUR !

10 3150440 Slide Cover Holder BUERA 1
11 130028 Screw(M3-05 x 2} IRy 1
12 130023 Screw(M3-05 x 3.5) I3 1

VYES3712-8



2

VES3712-8(2)

VES3712-8



VES3712-8 EXCLLUSIVE PARTS{2)
L

Y7EFNEABRER) 2

Ref.No Parts No. Description m A Amt. Req
1 3150431 Upper Knife Rod Cover EXZ2Ov KA~ 1
2 110012 Screw(M4-0.7 X 5) Wz pd
3 3150442 Seal Plug B 1
4 3150407 Front Cover Hinge BIRFAN—E >y 1
5 110013 Screw(M4-0.7 X 8) 3 4
5] 001123 Washer Tyl 4
7 3150406 Front Cover Hinge Bracket iAo 1
8 120001 Screw{M4-07 x 14) xR 3
9 190078 Screw(M4-0,7 x b} N ry 1

10 160001 Screw(M4-07 X 4} =37 1
11 3150466 Hinge Bracket Eyelet kY IRRKE 1
12 110012 Screw{M4-0.7 X 5) IEx 1
13 3150435 Looper Thread Take-up Eyelet Bracket}h ikiE8 1
14 110009 Screw(M4-0.7 x 8) 3y 2
15

16 110002 Screw(M3-05 X 5} i 5 3
17 3150437 Take-up Eyelet Support Stop T LRBERARA by /L 1
18 007627 Screw{M4-0.7 X 6) s 2
19 3150436 LooperThread Take-upEyelet Support 1.4 BB 4R 1
20 170010 Screw(M4-0.7 x 4) ERY 1
21 300100 Conical Spring Washer VA AP RIS 2
22 3150438 Cast-off Plate JL—IVREWN 1
23 110054 Screw(M3-05 X 3.5) Exy 2
24 3150430 Upper Knife Rod Oil Receiver FAZOw REZS 1
25 3150450 Front Cover Unit BIEEE /8 (8) ]
26 3150457 Bracket Cover Ty hAhR— ]
27 110104 Screw{M4-0.7 x 8) ExT 3
28 3150443 Fabric Guide(Left) A1 R{ZE) !
29 Screw(M3-05 x 3) 1y 2

110101

VES3712-8



3

VES3712-8(3)

VE53712-8



VES3712-8 EXCLUSIVE PARTS(3)
- "

B 7ETNEAEM3)

3

Ref.No Parts No. Description m A& Amt. Req
1 3150425 Upper Knife Holder LEXZ2H 1
2 140019 Screw(Mb5-0.8 X 14) ExRY 1
3 300000 Washer Twiy 1
4 3150426 Upper Knife EXZR 1
5 110035 Screw(M4-0.7 x 10} IEx3 1
6 4150427 Upper Knife Cover EARFINR— i
7 110001 Screw({M4-0.7 x 5.4) IExZ 1
8 3150418 Lower Knife Holder Bushing TAZRBTvva 1
9 3150413 Lower Knife Holder TAXA 1
10 3150415 Lower Knife TAA i
11 110010 Screw{M4-07 X 16) Exs 1
12 3150411 Lower Knife Hoider Bracket TARBTZ v b 1
13 120013 Screw{M6-1 x 15) I3 3
14 3150414 Lower Knife Holder Guide TFAREBHIR 1
15 110009 Screw(M4-0.7 x 8) IR 2
16 006212 Screw(Mb5-0.8 X 6} 1257 7
17 3150486 Cushion A4 1
18 000779 Knock Pin Sy 1
19 3200086 Collar(8 x 13 X 6mm) hz— 2
20 1600000 Screw(M3-05 X 3) =S 4
21 0094577 Upper Knife Spring LEAXZRR 1
22 31504712 Upper Knife Shaft Bushing EXRBT v 2
23 3150424 Upper Knife Shaft AR 1
24 310128 Oil Wick({400mm) SH . 1
25 3150423 Upper Knife Shaft Lever X 2 Bhi 1
26 160003 Screw(M5-0.8 X b) IR 2
27 3100309 Adjusting Lever Pin R L - ]
28 000528 Washer Ty iy 1
29 100003 Nut Fw bk 1
30 3150476 Shaft Lever Supporting Plate $E s T B {44k 1
31 110035 Screw(M4-0.7 x 10) il 74 2
32 3150405 Take-up Shaft Bracket HLEET STy 1
33 3150434 Take-up Shaft A L8 1
34 310127 Oil Wick{340mm) shits 1
35 1600156 Screw(MB-1 X 6) xRy 1
36 3150419 Upper Knife Rod, C. Set EXZOv F#E) 1
37 3150420 Upper Knife Rod, C. Set(1) EAZOw REET 1
38 3150433 Upper Knife Eccentric FXZTHFEY 1
39 3150421 Upper Knife Rod EXzZzO0v R 1
40 0068146 Roller Bearing Z—RIRFI T 1
41 3150439 Cil Wick S 1
42 3150429 Upper Knife Rod Rid EXZDOv RE 1
43 110054 Screw{M3-05 x 3.5) itz &4 1
44 3150432 Collar hz = 1

VES3712-8



4 |
VES3712-8(4)

-
]
< L
(")
y
/%?‘i
o5
- 1
1
'
I
- 1
T\:
¢ 1
L .
0
|
'




VES3712-8 EXCLUSIVE PARTS(4)
e~

HFEFNERRRE) 4

Ref.No Parts No. Description m A Amt. Req
1 3150468 Suction Pipe(Upper} Unit BAE () (4B) 1
2 3150460 Suction Pipe Holder EAEEAE 1
3 120009 Screw{M4-0.7 X 12) = 2
4 1095002 Speed Controller AE—RaxbO—3 1
5 160001 Screw{M4-0.7 X 4) IExy 2
6 3501652 Suction Pipe(Rear) Unit IRAE (18) (4H) 1
7 3150473 Suction Pipe Holder BOABEXT 1
8 004127 Screw{M4-0.7 X 6) =) 2
9 1253061 Hose Clamp R—RT757 1

10 0012480 Dust Hose(1500mm) EER—2X 1
11 0013648 Hose Band =R R 1
12 006921 Wood Screw{¢ 4.8 X 25) K 2
13 1096030 Air Tube(B X 4mm)(Black) IFFa1—7(8) -

VE53712-8



5
VES3712-8(5)

EXTRA PARTS

VES3712-8




VES3712-8 EXCLUSIVE PARTS(5)
c - ]

H7EFILERERG) D

Ref.No Parts No. Description m A Amt. Req
1-1 3517002 Presser Foot, C. Set(48) #HI(HA) 1
1-2 3517003 Presser Foot, C. Set(56) H8) 1
2 1710004 Screw(M3.5-0.6 x 8) IRy 1
3 3107303 Presser Foot Spring(Left) ABTISR(E) 1

.4 130016 Screw(M2.5-045 x 6) xR 2
5 3247022 Presser Foot Hinge Pin(56) il V) 1
6 110084 Screw(M3.5-05 x 4.2) RS 1
7 000327 Lock Nut Owo2+wvhk 1
8 003302 Adjusting Screw(1/8-44 x 11) WEIRY 1
Q-1 3517039 Fabric Presser (width 25.4mm) T 1
9.2 3517037 Fabric Presser (width 15.9mm}{Extra) #HiF T {E5E05) 1
9-3 3517038 Fabric Presser (width 19mm)(Extra} I {EHEE0R) 1

10 170058 Screw(M2-04 x 2.5) Fx3 1

11 3517031 Fabric Presser Spring HRIT/NE 1

12 2150112 Spring Holder INREZT 1

13 3517032 Fabric Presser Shaft EHTHE 1

14 300068 Washer T i 1

15 160033 Screw(M2.5-045 x 3) x 1

16 3528000 Stitch Plate &k 1

17 009142 Screw(9/64-40 x 4.8) Exy 1

18-1 3508154 Stitch Plate Tongue(4858) #HRIM 1

18-2 3508155 Stitch Plate Tongue(5658) g 1

19 004182 Screw({3/32-56 x 2} Ery 1

20 3159081 Main Feed Dog #ix') 1

21 3159083 Differential Feed Dog AnxL 1

VES3712-8



6

VES3712-8(6)

™~
-

EXTRA PARTS

VES3712-8



VES3712-8 EXCLUSIVE PARTS(6)
L

4T EFLEEERE) O

Ref.No Parts No. Description m & Amt. Req
1 3150102 Cylinder Cover{Rear) ) FHI—(H#) 1
2
3 3150181 Stitch Plate Support #HiR& 1
4 3150485 Cylinder Cover{lower) U HIN—(T) 1
5 001230 Screw(3/32-56 x 3.8) ey 2
6 3150095 Cylinder Upper Cover T ERH I 1
7 3150165 Fabric Edge Guide(Right) wBal XA K(R) 1
8 000533 Washer Twiry 2
9 007627 Screw(M4-0.7 X 6) Iy 2
i0 3150097 Cylinder Upper Caver Spring(Rear} = ) >4 EAN—R%({E) 1
11 110091 Screw(M3-05 x 3) I8 4
12 3150096 Cylinder Upper Cover Spring(Front} 3 U4 EHIX—/CR(HE) 1
13 3150477 Shaft Lever Support B fs8 57 T 1
14 160001 Screw(M4-0.7 % 4) kxR 2
15 0032719 Coliar{10 X 16 X 6mm) HZ7— 1
16 001459 Screw(9/64-40 x 3} i 373 1
17 3150480 Front Cover Unit BIBEFF1/8—(3H) 1
18-1 3158063 Stitch Plate{40M) $HR 1
18-2 3158064 Stitch Plate{48M) £t 1
i8-3 3158065 Stitch Plate(56M) $HiR 1
19-1 3159038 Main Feed Dog(40, 48) fBixl 1
19-2 3159037 Main Feed Dog(56) k) 1
20-1 3159041 Differential Feed Dog(40, 48) BT 1
20-2 3159040 Differential Feed Dog{56) Bilx Y 1
21 3155010 Fabric Edge Guide(lLeft) EI|FH1 R{E) T
22 110007 Screw(M2.5-045 x 6) Exy 1

VES3712-8



djamato

PRSI VEERIEE
YAMATO SEWING MACHINE MFG. 50, LT0.

P/N 9730178 (P/I)
No.1 Edited in 2006.8
(VES3712-8) Printed in Japan 2006.9.1H®



	CONTENTS
	[P1]   1. Installation
	[P2]   2. Proper operation
	[P2]   2.1 Threading
	[P3]   2.2 Lubrication
	[P4]   2.3 Adjusting suction pipe(front)
	[P4]   2.4 Cleaning suction pipe

	[P5]   3. Trimming mechanism
	[P5]   3.1 Adjusting edge guide
	[P5]   3.2 Trimming width of fabric
	[P6]   3.3 Removing and installing lower knife
	[P6]   3.4 Removing and installing upper knife
	[P7]   3.5 Adjusting upper knife stroke
	[P8]   3.6 Removing and replacing trimming parts

	[P12] 4. Specifications
	ILLUSTRATED SPARE PARTS LIST

